R&D and Innovative Wastewater
Treatment Technologies

0Ol KIAN ENG
s h Y e

- ( \ ()N (P

This is not an ADB material. The views expressed in this document are the views of the author/s and/or their organizations and do not necessarily reflect the views or SINGAPORE'S
policies of the Asian Development Bank, or its Board of Governors, or the governments they represent. ADB does not guarantee the accuracy and/or completeness of ’ P U B NATIONAL

the material’s contents, and accepts no responsibility for any direct or indirect consequence of their use or reliance, whether wholly or partially. Please feel free to

contact the authors directly should you have queries. WATER AGENCY



Ccontents

* |Introduction
* Drivers for R&D and Approach

* |nnovative Technologies
 Membrane Bioreactor (MBR)

e Biosorption + step-feed membrane bioreactor
(MBR)

e Side-stream Annamox
* Food waste and sludge co-digestion
 Thermal Hydrolysis

OPUB



Country Information

Land Area:
Population:
Average Annual Rainfall:
Average Water Demand:

710km?2
5.7million
2,330mm
430 mgd

Singapore ®

@ PUB Singapore’s national water
agency, a statutory board under the

Ministry of Environment and Water
Resources

QPUB



PUB manages the complete water cycle

Stormwater
management

Direct non-
potable use

www.pub.gov.sg

Collection of
used water

in sewers

OPUB



Four National Taps

= —1

X e v - ,;
S N
. Imported

NEWater water

T - — % from Johor,

——— . Malaysi

Q e ﬁ S Water from

Desalinated local

OPUB



Water Demand : Today and Future

By 2060, demand is expected to be doubled from about 430 MGD today.

Demand in

2060

Supply in

Water from
local catchment

Imported water
M IEW 1’rn—1r
up to 55%"

Desalinated water

Desalinated water
25%*

www.pub.gov.sg @PLJB



Principles in play

Collect every Reuse water Desalinate
drop of water endlessly more seawater

Demand Management remains key approach to ensure water
sustainability

www.pub.gov.sg @PLJB



Drivers for R&D

Robust, sustainable, affordable and reliable of water supply

Driver: Driver:

“‘Adequate Water Supply”: “Good Water Quality”:

» Rainfall: 2.4 m/year « Unconventional sources of
« Land area: 710 km? water

« Large domestic and industrial
demand

Objectives of R&D:

1. Increase water resources

2. Protect water quality and i>
security

3. Reduce production cost

Drivers

Waste
Minimisation

wrdB



&
R&D Approach — Bringing Concepts from Pilots to Demos

Demo plant studies

Pilot studies

. WA i

=l TR T
= ._U!:{__""'Fil!’ '_‘1 _ i

Usually carried out in laboratory scale in tertiary and research institutes

ey WS B NANYANG S| I[ATFS EWTCO MET
9, ' Sllm=] S5t

satioral Urivass TECHNOLOGICAL ANN POLYTECHNIC
o UNIVERSITY FSASESmesas: \US Environmental

ﬂ Agency for Research Institute
Science, Technolo; gy
and Research

SINGAPORE

www.pub.gov.sg @PLJB



R&D Approach —
Eg. Membrane Bioreactors (MBRS)

Demonstration

. Plant
(2006- present)
Pilot Plant
(2003)
o
Upstream
research

www.pub.gov.sg

Full-scale
Implementation

(2013 — present)

OPUB



Wastewater Treatment R&D Objective:
Achieving Energy Self-Sufficiency

WRP~ 1%

Currently water reclamation plants (WRPs) utilize ~1.0%

of total national energy consumption.
Total National Energy

: _ C =
The energy required to treat 1 m? of used water is SnEUEPoD

0.5 kWh (net energy required is 0.38 kWh)

Influent used water contains more than 3 times the
energy required for treatment

Long-Term

Short to Mid- 100% or above
Term: 75% to
85%

Current: 25%

Achieving
Energy Self-
Sufficiency

www.pub.gov.sg @PL]B



Used Water Treatment | NEWater Treatment
I-?‘rimary. I Reverse Ultraviolet
Sedimentation = - - Osmosis |=?| Disinfection
Tank

TS — 1
Y
Piloting tested three

MBRs (300 m3/d each) NEWater
l and MBR-RO in 2004 T

Enhanced /Primary \ Revers'e N Ultraviolet
Treatment Osmosis Disinfection

Industrial Used Water

Domestic used Water

i Industrial
- Primary ) Mgmbrane — Revers_e
Treatment Bioreactor Osmosis Water

www.pub.gov.sg @PLJB



Advantages of MBRs

* Higher and more consistent effluent quality
* Lower footprint than having separate aeration tanks and clarifiers
* Provides physical barrier to pathogens

* Lower operating cost than conventional treatment in water
reclamation

OPUB




Biosorption + Step-feed Bioreactor + MBR

Demo plant (12,500 m3/d) at Ulu Pandan Water Reclamation Plant

OPUB



Biosorption + Step-feed Bioreactor + MBR

Lamella 5 pass step-feed
5mm  Grit ' _ plate 2 mm Bioreacto Mexizne
Domestic ™, S¢reen rmovl B|osrpt|on o V A V / /B RO Feed for
Used //// %ﬁ _ //// /e f . E‘i‘;i} lr\loEdVl\J/(e:\:i(-)or
Water EFNERNERNERE AR
. S .
Recycled Biosorption Recycled Activated Sludge I Biogas
Sludge _
Biosorption Waste
Sludge Activated  Digester
Sludge
Used Water Treatment NEWater Treatment

F_’rimary _ Reverse Ultraviolet
Sedimentation |5 - - =»| Osmosis |=?| Disinfection
Tank

Final

Conventional Treatment Effluent

www.pub.gov.sg @PLJB



Biosorption + Step-feed + MBR

a) Biosorption can remove up to 60% of organic carbon from used water
upstream.

b) With lower organic carbon fed into bioreactor, lower aeration energy and
MBR membrane scouring energy is required.

c) Can achieve a process energy consumption as low as 0.3 kWh/m?3 (vs 0.5
kWh/m3 for conventional treatment).

d) Produces good effluent quality (turbidity < 0.1 NTU and RO permeate
(NEWater) TOC at 40-50 ppb).

www.pub.gov.sg @PUB



Side-Stream DEMON Process

To remove ammonia nitrogen in wastewater

&:'—‘ — ——J

Thickening Centrifuges
J i
Dewatering Centrifuges

High in.ammonia nitrogen

Sludge Incineration
m

i
www.pub.gov.sg @PUB

Engine Generator

%
([N

Pulau Semakau Landfill

-,




Side-Stream DEMON Process

wepibgovss - Demo Plant at Changi Water Reclamation Plant

OPUB



Side-stream DEMON Process

www.pub.gov.sg

Anammox Bacteria

Lighter sludge
(Nitrifiers, Heterotroph, SS)
Overflow Excess sludge
(Lighter fraction)
Inlet
(Mixed sludge)
Strong shear force
Inner flow | /| canabrade the surtace
(Upwerd) / of granules
Quter flow
(Downward)
Underflow s
(Heavier fraction) )\ Heavier sludge

l Ax)  Retumsiudge

Cyclone

OPUB



Side-Stream Treatment Facility at Changi WRP

TN Removal (%)

100%

90%

80% M/W\I\/N\/\A/\.\/\/“W\'\/\‘/\/\/\/\’J\f
70%

60%

50%

40%

22; Average 80% Total Nitrogen Removed

10%

0%
10-Apr 30-Apr 20-May 9-Jun 29-Jun 19-Jul 8-Aug 28-Aug 17-Sep 7-Oct 27-Oct

Specific power consumption (kWh/kg N)
1.8
1.6
1.4
1.2

0.8

0.6
0.4

0.2 Less than 1.65kWh/kg N removed

10-Apr 30-Apr 20-May 9-Jun 29-Jun 19-Jul 8-Aug 28-Aug 17-Sep 7-Oct 27-Oct

www.pub.gov.sg @PLJB



Co-digestion of Food Waste and Sludge

= Co-digestion is the simultaneous AD of a mixture of two or more substrates

= Synergy of Co-Digestion: The mixture of food waste and sludge is able to offer a more optimal set of
conditions for bacteria, therefore increasing biogas production

= To generate more electricity from the higher net calorific value of food waste

Source separated Multi-stage pre-
food waste treatment facility

R

Anaerobic Co-

Sewage sludge from digestion at WRPs
wastewater treatment

. !

Mixing

OPUB

www.pub.(



Co-digestion of Food Waste and Sludge

Demo Plant (40 tons/d) at Ulu Pandan WRP




Key Projects: Co-digestion of Food Waste and Sludge

Results: SpeC|f|c Biogas Yield (SBY) of Pure Sludge Digestion against Co-

Di

SBY (Nm3/MT VS fed)

1600

1400
1200

i
o
o
o

Acclimatization
Phase
(Mar-May)

Operation Phase

(Jun — Dec)

Co-digestion
Achievable SBY > 900 Nm?3/ton VS

rnw ' spTror

Pure sludge digestion
Ave SBY =
300 Nm?3/ton VS

www.pub.gov.sg

Potential for Co-Digestion to triple biogas yield

OPUB



Thermal Hydrolysis Plant (THP)

Objectives:

. enhance sludge digestion

. higher gas production

. avoid construction of an additional digester.




THP - Process Schematics

Waste Activated Sludge (WAS)

| WAS Feed WAS De\:rvatering
» Tank lw CenEr.l,ffJges THP Digester Digester
on (Pulper — Reactor — Flashtank) * 1
» WAS Feed : > | Steam
ank
L, ; N sl
| -~
— 16 S%DS > Pulper Reactors Flashtank Digf:ter
’ 1,2,3
oc| % o
F Hydrolysed Slud Sludge Cooling Line 4
dISIntegI’ateS 145%DS Sludge Coling Line 1
N s e N e L
cellular i
structure Of Boiler Boiler a ~ g >
. 1 2
bacteria and o sludge Cdoling Line 3

AT H— A

A 4

solubilises

exopolymers to / S
yield readily
digestible
product.

After THP exiting Flashtank @

k 14.5% DS /
www.pub.gov.sg @PL]B

After centrifuge, entering

kPquer @ 16.5% DS /




THP - Results
Ramp up Transition Adaptation
(2 months) (2 - 3 months) (4 - 5 months)
| < > < > < >
18,000 |
__ 16,000 l
I ' !
2 14,000 | ¢
> 12,000 I
S 10,000 |
B 5000 | 6000-8000
3 2000 - 3000 I + m3/d
O 6,000 m?3/d ]
Q.
@ 4,000 Jl
)
2,000
0
6/3/2017  5/5/2017  4/7/2017  2/9/2017  1/11/2017 31/12/2017 1/3/2018  30/4/2018

Gas production in digestors doubled after THP

www.pub.gov.sg

OPUB



Global Network of Collaboration Partners

/ %“Nggé B NANVANG — S[TF=] .\Curpuratmn Hyflux @

UNIVERSITY HNLS Y AN DESIEN

—— |
—_— e United

TROPICAL MARINE SCIENCE INSTITUTE a A e —— .
A R3C — Eir:ﬁiltr;ers

‘‘‘‘‘‘

NEMS  repusiic

AN  NUS Environmental

Research Institute Q 7ZWE EC s@ @ nnncn
le* EWTCO ST e

GEE POLYTECHNIC

\ Local Academic Institutions /\ Local Water Companies /
ner evogm
/ |-| Wy e Q\@ﬁe al..c.. B

SING APO
POLYTECHN

STANFORD

WATER B ENVIRONMENT

CANTERBURY B

'y MEKOROT & .
STANFORD E UNSW TUDeIft h ‘@r’.,:,_\ . *TORAY” ‘ ?
N : A NITTO DENKO
Saline Water Con n Corporation

Improved daily.
Asanikasel  chawm- Cﬂll
MEIDEN

vvvvvvvvvvvvvvvvvv

ILLINOIS
NNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNN q é =

MICHIGAN STATE ICHI ;‘g;"dagm Flinders
UNIVERSITY W e
b R° OKwim @ @
HE UNIVERSITY - QR‘E{;':ml;ﬁ:"m T UNIVERSITY OF exneuqknlng ROTEC ‘ AYYEKA
. OF ARIZONA. wdfs "‘ WESTLRN AUSTRALIA “N
GRUNDFOS 2\ TELUIN
f ‘. B  Global Water B e %"
Sandi i
@ Na?iuﬁal “-". Research Coalition syee METAWATER qﬁegﬂghgfﬂ

Laboratories
\ Overseas Institutions /\ Global Water Players & Utilities /

www.pub.gov.sg @PLJB



http://www.wldelft.nl/index.html
http://www.goodlogo.com/extended.info/2819
http://www.nitto.com/

Thank You

SINGAPORE'S
) NATIONAL
WATER AGENCY



